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NOTES

The test report is invalid without the stamp of “Special Seal for Test” or
“Common Seal of Test Unit”

The copy of the test report is invalid without the remarked stamp of “Special
Seal for Test” or “Common Seal of Test Unit”

The test report without the signatures of operator, supervisor and manager 1s
inval id.

The modified report 1s 1invalid.

When there 1s disagreement to the test report , the test unit should be informed
withinlb days since the report i1s received by the client. Overdue information
will not be accepted.

The commission test 1s responsible to the sample accepted by the laboratory only.

The data and results 1in the reports without CMA identification, as well as the
data and results are not in the scope of the laboratory’ s qualification in the
reports with CMA identification, are not socially proven. Only for the internal
use of the client.
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Add: Guangzhou Research Institute of Synthetic Material Limited Company, No. 396
chebe1 road west , Tangxia Tianhe Guangzhou China

B 15 (Tel) : (020)82579232. 32377636+ 32373323
HiFHELE (Complaint Tel.) (020) 32373200
HE 4% (Post No) : 510665

X 3k: www. gzlaohuasuo. com
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The Quality Supervision and Inspection Center of Synthetic

Material Ageing of Chemical Industry
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Test Method
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The results are on the next page.
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The Quality Supervision and Inspection Center of Synthetic

Material Ageing of Chemical Industry

Frm I H A2k HTest Ttems and Results

No. ZL23050186

33 9B 2 0

s
serial B3 I H RIS
number Test item Results
565 L BN, KFEEAIVER 4-5 2
W AT 224k 500h AR ) There is no significant change after
1 UV aging H00h Appearance evaluation the test, and the gray card
discoloration rating 1s grade 4-5
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The Quality Supervision and Inspection Center of Synthetic

No. ZL23050186

Material Ageing of Chemical Industry

K3 % 3!

h |

Rt bk
Client Address

VL8 30 i VLR XA 2 35 i) Tk b XINHE
INDUSTRY PARK, XIANNV TOWN, JIANGDU AREA, YANGZHOU CITY,
JIANGSU PROVINCE, CHINA
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Preparation of Sample
and Explanation
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Sample 1s prepared by the clients

FEARL TS (B3R
Main Testing and
Mesuring Instruments

QUV-Spray2Z i iti&yl (09-15513-77-Spray) QUV-Spray Aging
Testing Machine (09-15513-77-Spray) (L.3043)

RIS JORES
Test Environment and
Condition

ISR : (23+2) C; MAXEE: (50+10) %

Temperature : (23x=2) C ,Relative Humidity: (50=x10) %RH

ARG RAFEE
Uncertainty of Testing
Results
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Subcontractor and
Subcontracting Items

&

Remark

WICERAIMT Z KM DB UVA-3404T,

sEHOREE. (0. 76 10. U2)W/[n@340nm,

PR IR EE (60+£3) C %I 2 5 8h;

EHBURE (50£3) CF ﬁ&.ﬂﬁz Yt T TR 4 .

UV aging test conditions: UVA-340 Lamp,

[rradiance: (0. 76 +0. 02) W/m @340nm,

8h UV at (60=x3) C Black Panel Temperature:

4h Condensation at (50+3)°CBlack Panel Temperature.
IKFZEIER; SR-FHEmTEERTE, 1E-HATETH,
Grey scale for assessing change 1n color; Grade 5 — no
discoloration of sample, grade 1 — complete discoloration.
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